

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-02-18 08:23:52

Date of Next Testing: 2025-02-17 08:23:52

Product Name: **Thermal Analysis-Lead**

CAS Number: 7439-92-1

Specifications & Purity: melting temperature : 327.77°C

Lot #: B2310676

SKU #: **L119580**

Version: **0**

Analysis #: **163043**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melting Heat	22.74-23.3 (J/g)	23.02000 J/g
Melting Temperature	327.34-328.11 (°C)	327.77000 °C



John Su
QA & QC Manager